

Disposable Medical

DTS Trading Inc Ltd.

Unit 1 Chiltern Vale Farm, Coopers Court Road, Stokenchurch, Bucks, HP14 3UE VAT: GB 174 5583 80 EORI: GB 174 5583 80 000

Protective Clothing

Medical Isolation Gown

- o PRODUCT DESCRIPTION: Medical Isolation Gown (Non-Sterile)
- MPC (Manufacturers Part Code): 20200035
- UOP (Unit of Packaging): 10 bags per carton = 100 gowns per carton
- UOI (Unit of Issue): 10 pieces per bag
- CTN size: 60×27×31 cm
- Weight/carton (gross): 9.1kg
- Colours: White/Blue/Green
- o COMPANY NAME: DTS Trading Inc. Ltd
- COMPANY REGISTERED NO: 07499221
- o DUNS number: 217093844
- o Product expiry date: April 2023
- o Lead time: Subject to order volume (more limited production capacity in April)
- Conformity with GB/T24218.1-2009 + BS EN13795:2011 + 2013

Specifications (for manufacturing commence w/c 27th April):

- Non-Woven Isolation Gown
- PP + Coated PE
- 35gsm waterproof
- Colour: White
- 120x140cm
- Tie on Neck & Waist
- Elastic Cuff

N.B. The standard offering is for a 35gsm PP+PE non-sterile isolation gown. Materials can be altered subject to the client's requirements.

		L	J Specification Sh	eet				
Item No		5002						
Pr	oduct Name:	DISPOSABLE ISOLATION GOWN						
	Material	PP+PE 35	Tolerance	±1g/sm				
	Color	Blue/white/Yellow						
			Specification					
	size	Details		XX ·				
A	Length	115cm	н	м (с				
с	1/2 Chest	68cm						
D	Width	68cm		N				
н	Sleeve width	58cm		D				
J	Sleeve length	28cm		c				
М	Top to the waist	45cm	-	A				
N	Waist tie length	185cm						
н	Neck tie length	110cm						
	Packing		10pcs/bag,	10bags/ca	se			
	Certificate		ISO1348	35,CE,FDA				

DTS Trading Inc Ltd.

Unit 1 Chiltern Vale Farm, Coopers Court Road, Stokenchurch, Bucks, HP14 3UE VAT: GB 174 5583 80 EORI: GB 174 5583 80 000





DTS Trading Inc Ltd.



Unit 1 Chiltern Vale Farm, Coopers Court Road, Stokenchurch, Bucks, HP14 3UE VAT: GB 174 5583 80 EORI: GB 174 5583 80 000







Unit 1 Chiltern Vale Farm, Coopers Court Road, Stokenchurch, Bucks, HP14 3UE VAT: GB 174 5583 80 EORI: GB 174 5583 80 000

Isolation Gowns are classified as a non-sterile class I product, so they only require an EC Self-Declaration of Conformity. Please find the declaration below.

CE	EC Declaration of Conformiry	CE
	Regarding Medical Device Directi (9	3/42/EEC)
lanu facturer		
Name: Addres		
Authori		
Addres Tel:86-		
Email:s		
Product:		n annan san nulan mach can
working cap.	products:bouffant cap,mop cap,doctor ca ,face mask,paper face mask,isolation gow	n,space cap,nyion mesh cap, n,surical gown,lab coat,coverall,
kimono, apro	n,suit,sauna cloth,visitor gown,shoe cove	er, boot cover, oversleeve, beard cover,
pants,shoppi	ing bag, underwear, full cape, bed sheet, be eaked cap, sock cover, disposable cape, no	ed cover,pillow cover,patient gown,
disposable s		n woven baryasposable han barrey
Гуре: NA		
Classfication:1		
Rule:1		
Ne undersigned h	nereby declare that our products specified	above conform with the essential
	in the European Norms:	
EN ISO 14971:200	09	
EN ISO 10993-1:2		
EN ISO 10993-5:2 EN ISO 10993-10:		
EN 1041:2008	2009	
	ionGuw	司 司
Signature: -{(1)	10.0-1000	TD .
	:Xiantao,14 Jun 2018	

DTS Trading Inc Ltd.



Unit 1 Chiltern Vale Farm. Coopers Court Road. Stokenchurch. Bucks, HP14 3UE VAT: GB 174 5583 80 EORI: GB 174 5583 80 000

Compliance Rep	ort
Applicant:	
Address:	
D 1 .	
Product: Type:	See annex for details See annex for details
Product Classification:	Class I
(including 2007/47/EC) The review result of th	e technical files and test report support the self declaration for
the devices listed abov report and should be us	e. The test report and the technical files are the annex of this bed together.
	rer affix's the CE marking to the product listed they must irements of the appropriate EU directive(s) have and continue
This report is not a cert	ificate of conformity.
No. 02911 Initial Issue Date: 14	L- 2010
Tony Ch	





roduct Name	Туре
Ionwoven products: bouffant cap, mob cap, doctor cap, pace cap, nylon mesh cap, working cap, face mask, aper face mask, isolation gown, surgical gown, lab coat, overall, kimono, apron, suit, sauna cloth, visitor gown, hoe cover, boot cover, oversleeve, beard cover, pants, hopping bag, underwear, full cape, bed sheet, bed cover, illow cover, patient gown, snood cap, peaked cap, ock cover, disposable cape, Non-woven bra, isposable hair band, disposable slipper	Nonwoven, PE/CPE, I
E/CPE products: shoe cover, boot cover oversleeves, hower cap, raincoat, lab coat, apron, surgical gown, bed over, disposable poncho, disposable glove, CPE gown VC products: apron, oversleeves, shoe cover, boot	Nonwoven, PE/CPE, P



Unit 1 Chiltern Vale Farm, Coopers Court Road, Stokenchurch, Bucks, HP14 3UE VAT: GB 174 5583 80 FORI: GB 174 5583 80 000

MATERIAL SGS REPORT: SMS Non-Woven Fabric

ST REPORT NO:		_				
			Date: 2015/12/08	Page: 1 of 4		
e following sample(s) w	/were submi	itted and identi	fied by/on behalf of applicar	it as:		
pe of Product: plicant: t No:						
nufacturer: mple No:						
te of Sample Received: te of Testing:		~2015/12/08				
st Requested:	1.Resistanc	e to Microbial ss-Particulate	penetration(Dry & Wet) Test	E.		
	3.Linting Te 4.Water Re	ist. sistance Hvdro	static Pressure Test			
	5.Bursting 5 6.Breaking	Strength(Dry & Strength(Dry &	Wet) Test. Wet) Test.			
	7.Cleanline	ss-Microbial (1	Bioburden Test)			
st Method:	2.With refer	ence to EN 13	2612:2005 / ISO 22610:200 795:2011+A1:2013 / ISO 90	73-10:2003 method.		
 With reference to EN 13795-2011+A1:2013 / ISO 9073-10:2003 method. With reference to EN 20811:1992 method. (The rate of water pressure: 60±3 cmHsO/min) 						
	5.With refer	ence to EN IS	D 13938-1:1999 method. 073-3:1992 method.(Speed	10±1cm/min.CRE)		
	7.The exper	riment was per	formed according to the gui	deline described in ISO 11737-1		
st Results:						
ease see the next page	!(s)-					
gned for and on beh SS Taiwan Ltd.	AIWA					
1 3		E				
Jan-Min Wen	SGS					
anager	TAIWAN	/				
ic format documents, subject to Ten re limitation of lability, indemnificatio	res and Conditions for and jurisdiction issue	ervice printed overleaf, av Elactronic Documents as defined therein. An	aliable on request or accessible at <u>http://www.sp</u> at <u>http://www.sps.com/sniTerme.and-Cond8</u> y holder of this document is advised that	is contien/Terms-and-Conditions assig and, ions/Terms-a-Document assiv, Attention is information contained hereon reflects the		
findings at the time of its intervention rarties to a transaction from exercising roval of the Company. Any unauthoriz it of the law, Unless otherwise stated th	I only and within the lin g all their rights and of red alteration, forgery o the results shown in this	nits of Client's instructio sligations under the tra- r faisification of the cont fest report refer only to	alable on request or accessible at <u>http://www.acc.com/srl?arma.and/Condi</u> at <u>http://www.acc.com/srl?arma.and/Condi</u> y hulder of this document is achieved that no. If any. The Company's sole responsibility resolar documents. This document cannot lieft or appearance of this document is unlaw the sample(s) tested.	is to its Client and this document does not be reproduced except in full, without prior ful and offenders may be prosecuted to the		
No.38, Wu Chyuan H (895-2) 2299-3009	7th Rd., New Taipei In	dustrial Park, Wu Ku Di (896-2) 2296 -1338	strict, New Taipei City, 24890, Taiwan' & 🗠 www.te	专工业组织企业发展组工程 4 将 55 然 935-000		
Test Report test report no:			Date: 2015/12/08	Page: 3 of 4		
5.Bursting Strength(Dr	ry & Wet) Test. Test Item		Test Results			
Bursting Strength (Kpa			137.9	·		
	Wet		117.2			
6.Breaking Strength(D	ory & Wet) Test		Test Results			
Breaking Strength		ength wise	Test Results 56.1	·		
(N/5cm)	w	idth wise	30.7			
	Wet Le	idth wise	56.9 31.3			
			1			
7. Cleanliness-Microbi		Aerobic CFU	Anaerobic CFU	Fungal CFU		
7. Cleanliness-Microbi Sample No.		50 0	57	20		
Sample No.				U		
Sample No. 01 Negative control			0			
Sample No. 01 Negative control Dilution Factor	30		0			
Sample No. 01 Negative control Dilution Factor Note: 1 Suspension Conc. 1	.5E+4 CFU/mL					
Sample No. 01 Dilution Factor Note: 1 Suspension Conc. 1 2.' 5cm' of the unit 3. The content of this 4. The test was condu 6. The test repor requested by	.5E+4 CFU/mL. of Breaking Strr report is invalid icted in ISO 1 t is the test the consig	ength is the wid if it is not prese 7025 accordand t result issu nor. Regan	le of test specimen. Inted as the entire report. Se laboratory. Ted by the testing inst ding to the legitimacy.	of the product, it		
Sample No. 01 Dilution Factor Note: 1 Suspension Conc. 1 2.' 5cm' of the unit 3. The content of this 4. The test was condu 6. The test repor requested by	.5E+4 CFU/mL. of Breaking Strr report is invalid icted in ISO 1 t is the test the consig	ength is the wid if it is not prese 7025 accordand t result issu nor. Regan	e of test specimen. Inted as the entire report. Se laboratory.	of the product, it		

Test Report									
TEST REPORT NO: Date: 2015/12/08									2 of 4
Test Results:									
1. Resistance to M			on(Dry & W	et) Test.					1
	Test	Test R			1				
Resistance to Microbial Challenge Conc.(CFU/g taic) 1.3 E+8 Penetration-Dry Colonies(CFU) 16.0									
-eneration-bry		00	ones(cr o)	,		10	.0		
	Test Item				т	est Resul	ts]
				1	2	3	4	5]
Resistance to Microbial	Test Tim	e(CFU)	15 min	75	157	198 594	225 693	194	-
Vicrobial Penetration-Wet			30 min 45 min	313 616	246 731	594 241	693 743	286 245	1
			60 min	599	364	318	457	251	1
			75 min	275	423	372	249	292]
	Develop	day IF	Donor	603	258	348	236	321	-
	Barrier Ir	uex,IB	Individual Mean	4.006	3.654	3.539 3.621	3.200	3.707	1
Cleanlinean D	ticulate	atter T-							-
2.Cleanliness-Par	ticulate m Test		01.			Test R	esults		1
Cleanliness-Partic	ulate mat	ter(IPM)				2.9	5]
3.Linting Test.									_
	Test	Item				Test R			
Linting	Average	-				132			-
	Log 10 (I					3.1	2		
4.Water Resistand	ce Hydros Test		ssure Test			Test R			1
Water Resistance			ure(mmHz	2)		567			1
ument is issued by the Compar- frontic format documents, as to the intrivition of liability, by is findings at the time of it to parties to a transaction for paperval of the Company. A steet of the law. Unless other statements of the law. Unless other statements of the law.									
66			超微量工	***	奇路古				
			た。 race & Ind			/giene			
est Report	_								
ST REPORT NO:	y II			5	Date: 201	15/12/08	Pa	ge: 4 of	4
ample Photo									
U0/2015/B0001									

No based is sured in The Groups and the Discost Contrast of Based and the Contrast of Based and Contrast of Ba



Proof of Verification of SGS Report

Gmail

Henry Newman <henry@dtstrading.com>

11 April 2020 at 05:15

[support-corpsec.sgs.com #112352] [EXTERNAL] Verify SGS Documents Request via SGS.com

certificates@sgs.com <certificates@sgs.com> Reply-To: certificates@sgs.com Cc: henry@dtstrading.com

Dear Henry,

Thank you for submitting the attached document reference No. UO/2015/B0001A-01 for verification of authenticity. We can confirm this document is genuine, issued by SGS Taiwan. Best Regards Corporate Security Team [Quoted text hidden]

SGS SMSEN13795 test report.pdf

Internal Test Report: 25gsm PP

TEST PHYSICAL PROPERTIES

Product:PP material,25g/m²

Color:Yellow

Item		Unit	Average	Max/Min		Judge	Implementation of standards	Note		
Basic weight		g/m²	24.6	25.2	24	conformity	GB/T24218.1-2009	Testing size 100cm ²		
Tensile	MD	N/5cm	25.48	27	23.5	conformity		Testing state(distance 100mm width 50mm		
strength	CD	N/5cm	17.1	18	16.5	conformity	FZ/T60005			
Florention	MD	%	113.4	138.4	102	conformity		test speed 100mm/min)		
Elongation	CD	%	108.2	125	94	conformity				
	Properties	Ouality requirements								
	Surface	No obvlous uneven,no broken edge,consistent rolls.								
Appearance	Contamination	No obvious defect(including metal,oll,grease,powder) No continuous Polymer drops,less than one drop/1cm° every 100 square metres. No hole/tears/cuts.								
& Visual Defect	Polymer drop									
	Hole/Tears/Cut									
	Other	Flat end face.								